
Discussion paper issued without formal editing 

 

FOR PARTICIPANTS ONLY 
24 SEPTEMBER 2015 

ENGLISH ONLY 

 
 

UNITED NATIONS 
CENTRE FOR REGIONAL DEVELOPMENT 
 
 
In collaboration with 
 
Ministry of Environment and Energy (MEE), Maldives 
Ministry of Tourism (MoT), Maldives, and  
Ministry of the Environment, Government of Japan 

 
 
 

SIXTH REGIONAL 3R FORUM IN ASIA AND THE PACIFIC,  

16-19 AUGUST 2015, MALE, MALDIVES 

 
 
 

3Rs for Water Security in Asia and the Pacific  
 
 
 

 (Background Paper for Plenary Session 6 of the Programme) 
 
 
 

Final Draft 
 
 

 

 

 

 

 

 
------------------------------------- 
This background paper has been prepared by Prof. C. Visvanathan, for the Sixth Regional 3R Forum 
[...]
annually through the recycling of drain wastewater. Implementing the recycle/reuse system is considered cost effective, with 
the payback period for implementing the system being less than 3 years. Implementing the interventions identified above, the 
potential volume of water savings equals 81,000 m3 per day, over 65.2 million m3 per year, and a total reduction of 61% of 
total water usage.  
 
Compiled from:  
 
UNESCAP (2015). Case Studies on Water and Green Growth in Asia and the Pacific. United Nations Economic and Social Commission for Asia and the Pacific and 
K-water 

 

 
Many Electric Utilities companies are successfully utilizing municipal wastewater. Power-generating stations have a 
huge cooling water requirement, they provide potential reuse locations for reclaimed sewage. The impending 
freshwater shortages and increasing electricity demand have encouraged the reuse of municipal wastewater in 
electric utilities companies. Reclaimed water from municipal wastewater treatment plants can safely meet the needs 
of the power producing process while conserving freshwater for other uses108. 
 

Reuse of municipal waste water at Eraring power station, New South Wales Australia 
 

Eraring Power Station located near Lake Macquarie in the Hunter Region of New South Wales is Australia’s largest power 

station, with the total capacity of 2,880MW. It is a successful example for reuse of domestic wastewater for industrial cooling. 

It has been accepting recycled water, in the form secondary treated recycled water from the Dora Creek Wastewater 

Treatment works, the onsite sewerage treatment plant and the Myuna Bay Sport and Recreational Club since 1995. Eraring 

treat the water onsite using microfiltration (coupled with sodium hypochlorite disinfection) and reverse osmosis to generate 

a high quality recycled water primarily for boiler feed, and recirculating evaporative cooling systems. In FY 2014, the reliance 

on potable water decreased as the volume of reclaimed water generated on site increased by 80% from 1.4 ML per day to 2.4 

ML per day. 

Compiled from: 
Milne et. Al., 2009, and , http://www.originenergy.com.au/sustainability/material-aspects/protecting-water-resources) 

 

 
Many industries are moving further towards zero liquid discharge (ZLD) by investing on closing the water-loop within 
the industry by using various advanced water treatment technologies. ZLD describes a process that completely 
eliminates liquid discharge from a system. The goal of any well-designed ZLD system is to minimize the volume of 
wastewater that requires treatment, process wastewater in an economically feasible manner, while also producing 
a clean stream suitable for reuse elsewhere in the facility. 
 
Along with the regulatory requirements to safe disposal of industrial wastewater, one of the strongest driving force 
for reuse of the treated wastewater in industries is the ever-growing water scarcity. Hence, industries first inclination 
is to recover and recycle rather than discharge the wastewater. Other drivers include the potential savings the 
industries can make as compared to extraction of freshwater and wastewater and sludge disposal cost. 
 

                                                             
108 ASME/WEF (2012). Municipal Wastewater Reuse by Electric Utilities: Best Practices and Future Directions. Workshop Report, 12 September 2012. Water 
Environment Federation 

http://www.originenergy.com.au/sustainability/material-aspects/protecting-water-resources


44 | P a g e  
 

4.2.2.4 Municipal Wastewater Recycling and Reuse for Urban 
Applications 
 
Reuse of wastewater can supplement existing water sources, especially in water hungry urban clusters. If treated 
using advanced technologies, recycled wastewater can also have potable reuse. However, one of the key concerns 
for wastewater reuse in urban applications is the protection of public health, hence, care must be taken to avoid 
contamination of drinking water by misconnection (cross connection) between potable water pipes and reclaimed 
water pipes, and also to disinfect reclaimed wastewater properly.  
 
Wastewater may be reused for non-potable municipal purposes mainly for domestic uses in toilet flushing, car 
washing, gardening etc. In some developed countries, such reclaimed water for non-potable use is distributed 
through a dual distribution systems/dual reticulation (one for drinking water and the other for reclaimed water) as 
shown in Figure 4.5 below. A purple pipe is used to supply this alternate water so as to reduce the risk of 
inappropriate use. Countries like Singapore, the United States of America, the United Arab Emirates and Israel use 
recycled water as a component of their water supply system. Each house is provided with two pipelines, one at for 
drinking water and the purple pipeline for recycled water. Recycled water is usually limited to the use in garden 
watering, toilet flushing. However, depending on the level of treatment and quality of the recycled water the usage 
can be extended to car washing, irrigation in open space, and fire hydrant etc.   
 
 

  

 

 
 

Figure 4-5: Source of wastewater and recycling opportunities109 

 

 

 

 

 

                                                             
109Government of Western Australia, Department of Water (2013). Information Sheet – July 2013. Dual Reticulation (Non-drinking water) Schemes. ISBN: 1 74043 
7535 



45 | P a g e  
 

Wastewater reuse in Japan through dual distribution systems  
 
Tokyo is one of the leading cities successfully implementing dual distribution systems for wastewater reuse. In Shinjuku area 
of Tokyo, a dual distribution system has been 
adopted for reusing treated water from Ochiai 
Municipal Wastewater Treatment Plant. 
Reclaimed water is chlorinated and used as 
toilet-flushing water in 25 high-rise business 
premises, and as well as for stream 
augmentation. The system, which has been 
successfully operated since 1984, is supplying 
treated wastewater up to a maximum 8,000 
m3/day (Tokyo Metropolitan Government, 
2001). There is also a small-scale on-site 
system where the grey water is recycled as an 
in-building water resource, with a dual 
distribution system.  
 

 
Scheme of area recycling system in Shinjuku, Tokyo, Japan 

Compiled from: 
 
Tokyo Metropolitan Government (2001), Sewage in Tokyo - Advanced Technology [online] Available from 
<http://www.gesui.metro.tokyo.jp/english/technology.htm>. In UNEP/GEC, 2005.  Water and wastewater reuse- An Environmentally Sound Approach for 
Sustainable Urban Water Management. Booklet.  
 

 
Water supplies are being enhanced in many countries through innovative wastewater treatment and reuse 
techniques, going beyond non-potable use to direct potable consumption as drinking water.  
 

Chief Minister Drinks “Toilet-to-tap” water, New Delhi, India 
 
Keshopur sewage treatment plant in Delhi has recently started “toilet-to-tap” project. A joint venture between the Delhi Jal 
Board (DJB) and an NGO - Social Awareness Newer Alternatives produces drinking water from raw sewage. Such decentralized 
small treatment plant is a smart solution amid increasing demand for water and depletion of groundwater resources in the 
city for its 16 million people. Delhi’s chief minister Mr. Arvind Kejriwal inaugurated the treatment plant by drinking the treated 
water himself.  
 
 
‘Sujala Dhara- the treatment system’ is expected to 
generate 4,000 L of water per hour. The plant uses 
advanced bio-filtration nano membrane filtration 
technology. After screening, raw sewage is pumped into 
the five-layered biofilter — comprising earthworms, 
cotton extracts, bacteria, organic sand, pebbles, stones 
etc. This treated sewage is then pumped into the 
membrane system, measuring 0.001 micron, where it is 
chlorinated and made available for drinking purposes. 
The whole procedure uses solar energy, making it eco-
friendly. This project is an example of how potable water 
can be produced from waste water flows and used for all 
domestic purposes, including drinking. Built at a cost of 
Rs 55 lakh, the plant can generate approximately 25 
million litres of water per year. 
 
Compiled from:  
http://indianexpress.com/article/cities/delhi/kejriwals-advocates-toilet-to-tap-by-drinking-water-after-sewage-treatment/ 
http://www.asianage.com/delhi/cm-kejriwal-drinks-treated-raw-sewage-water-824 

 

 

http://www.asianage.com/delhi/cm-kejriwal-drinks-treated-raw-sewage-water-824


46 | P a g e  
 

Wastewater reclaim and reuse need to be economically and financially viable, and socially and culturally acceptable. 
Immediate, targeted, and sustained investments in multiple forms for wastewater management can:  
 

 Reduce the volume and extent of water pollution through preventative practices 

 Capture water once it has been polluted 

 Treat polluted water using appropriate technologies and techniques for return to environment 

 Where feasible safely reuse and recycle wastewater thereby conserving water and nutrients 

 Provide a platform for development of new and innovative technologies and management practices 
 
Along with financing and technologies, local capacity, including human resources, policy and legal framework, and 
institutions is very important in achieving sustainable targets of wastewater reuse plans. This following section 
further discusses the Policy Levers, Technological Innovations, Institutional responses to water security (especially 
roles of municipalities for urban water and wastewater management), Innovative Financing wastewater 
management, and Effective communication and participation in water conservation activities etc. 
 
 

4.3 Recycling Technologies   
 
All the above stated reuse applications of wastewater is only possible when there is availability and innovations in 
wastewater treatment and recycling technologies. The decision on the selection of treatment technology type and 
scale of operation mainly depends factors such as quality of the wastewater influents, the intended reuse options, 
and the wastewater generation. It also depends to large extent on its cost (investments and operation and 
maintenance) and as well as the capacity of the qualified human resources (more advanced the technology more 
skilled personnel required). A typical wastewater technology is successful if the wastewater collection system is well 
in place. The ultimate twin goals of any wastewater treatment technology should be to prevent environmental 
pollution and circular economic utilization through resource (nutrient, water, and energy) recovery. Along with the 
choice of appropriate technology, an enabling policy environment and adjustment of the existing structures 
(especially municipalities and local authorities) or establishing new institutional framework is critical for successful 
recycling and reuse of wastewater.  
 
Wastewater treatment technologies have come a long way. The first generation wastewater recycling technologies 
relied on simple physical settling to chemical treatment of sewerage discharge, whereas, today this sector is well 
equipped with advanced technologies such as use of biological filters, activated sludge treatment, complex nutrient 
removal, advanced oxidation processes, and membrane based technologies. The primary treatment involves 
physical separation, including mechanical screening and solids separation through sedimentation tanks or clarifiers 
to separate sewage solids and sludge. Chemical separation uses many coagulants and flocculants. The secondary 
treatment handles removal of BOD, COD, Nitrogen and Phosphorous by activated sludge or fixed bed technology, 
while tertiary treatment involves advanced treatment processes for removal of nutrients and salts or suspended 
solids, filtrations (surface, micro, ultra, nano), flocculation/precipitation, ion exchange, reverse osmosis; and 
Disinfection by ozone, chlorine dioxide, chlorine gas, and UV radiation. Figure 4.6 summarizes the level of 
wastewater treatment technologies that are currently in use. For effective treatment, it is advisable to segregate the 
wastewater source. For example wastewater stream consisting of high total dissolved solids (TDS) and heavy metals 
need to be avoided at initial stage.   
 
USEPA (2013) in its report ‘Emerging Technologies for Wastewater Treatment and In-Plant Wet Weather 
Management’ discusses a long list of wastewater treatment technology, categorizing them into three types; 
research, innovative and emerging technologies. The objective of all these wastewater treatment technologies is to 
reduce water consumption in various sectors and fight the freshwater crisis by closing the water loop. Nevertheless, 
there are some wastewater treatment processes that have been established for many years, and are used even now. 
The chosen technology is considered appropriate if it serves the desired quality for designated water reuse purposes, 
is simple to use, maintain, and repair, is replicable and affordable, and can be adapted to local conditions. Based on 
the advanced technology used, wastewater can also be treated to be used for drinking purposes too, however, 



47 | P a g e  
 

technological failure risks and human perception (‘yuck factor’) interferes with the possibility of the direct reuse as 
potable water.  
 
 

 
 

Figure 4-6: Wastewater treatment technology and reuse systems 

 
Among these treatment technologies, membrane separation is the most advanced technology in use for water 
wastewater treatment, which results in the high quality treated effluent. New designs for membranes systems with 
reduced capital costs and improved efficiencies are now being introduced to the market. A detailed historical 
timeline of membrane based wastewater treatment technologies are further showcased in Figure 4.7.  
 



48 | P a g e  
 

 
 
 

Figure 4-7: Timeline of advancement in membrane technologies for wastewater treatment 

 
In parallel to municipal wastewater treatment for water reuse, there has been significant progress in the collection, 
treatment, and reuse of rainwater too. In some progressive cities, rainwater harvesting is an integral part of the 
urban water management plant. Some green building designs also include rain water harvest infrastructure in the 
building plumbing code. Figure 4.8 below shows a typical rainwater harvesting facility with membrane based 
technologies. Membrane based technologies coupled with rain water harvesting projects lead to direct potable use 
of rainwater rather than indirect non-potable use such as gardening or car washing or groundwater augmentation.  
 

 
 

Figure 4-8: Typical rainwater harvest facility with membrane based technology 

With proven technologies and emerging advanced treatment technologies, wastewater, rainwater and storm water 

are gaining popularity as an alternative water sources to quench the thirst of water hungry urban centres. 



49 | P a g e  
 

C
h

ap
ter 5

  

5. The Way Forward: Use of 3R for Making 
Wastewater a Favourable Solution to Water 
Security 
 
This section is a consolidated list of factors that drive water security through wastewater recycling and reuse. For 
the potential realization of successful water security status through 3Rs, we require enabling policy and regulatory 
framework, effective institutional arrangements, diverse and sufficient financial mechanisms, all of which will then 
lead to the circular economy realization potential of water and wastewater management. 
 
Reclaiming wastewater for potential reuse in Asia and the Pacific at this stage is limited to few developed countries 
and has not materialized at a sufficient pace. At large, wastewater reuse projects suffer from inadequate 
infrastructure, technology, policy and finance, as well as social and cultural reluctance. However, looking at the water 
scarcity and depletion of freshwater resources in Asia and the Pacific, it seems the region will be unable to keep up 
with the estimated water demand from the unprecedented urban population growth. Wastewater has been 